
ASSEMBLYINSTRUCTIONS

Friendly Customer Service
Satisfaction Guarantees:Any problems with assembly,
quality,or return,plase free to contact us directly,

Contact us
Phone:+1(901)347-2181 (US)Mon-Fri9am-5pm(PST)
E-Mail:cs@howedirect.com(Get efficent feedback within 12hours)

Velvet Upholstered Bed with Metal Trim



ASSEMBLYINSTRUCTIONS

1/13



ASSEMBLYINSTRUCTIONS

A1

A2

B

C1

C2

C1

C2

C3

C3

C3

C3

D1

D1

D1

D2

D2

D3

D3

D4

E

F1

F1

F2

F2

G

G

H

H

I

I

I

K

K

K

K

K

K

L

L

L

L

J

J

M

M

Q

P

O

O

N

N

2/13



A1 A2 B C1 C2

C3 D1 D2 D3 D4

E F G H

I J K L M

N O P

1 2 3 4 5

6 7

PARTS LIST

M6*10
M8*18

M8*40
Color zinc M8*40 M8*43

M8*50 4mm

1pcs 1pcs 2pcs

2pcs2pcs3pcs4pcs

2pcs

1pcs

1pcs 2pcs 2pcs

4pcs6pcs2pcs3pcs

2pcs

2pcs

2pcs 2pcs 1pcs

12pcs9pcs2pcs40pcs30pcs

2pcs 1pcs

Q

1pcs

LeftRight

1pcs

F

2pcs

1 2

3/13

ASSEMBLYINSTRUCTIONS



ASSEMBLYINSTRUCTIONS

2

2

3

3

A2

A1

D4

D2

D

3

D

3

2

2pcs

D

K

3

2

Color zinc

20pcs

L

L

L

L

1

K

K

K

1pcs4

4

4/13

M8*18

M8*40

408*M



ASSEMBLYINSTRUCTIONS

1 30pcs

1 *30 2
U
P

U
P

U
P

U
P

5/13

M6*10



ASSEMBLYINSTRUCTIONS

3

4pcs2

2 2

2 2

N

NB

4

4 6pcs

H

I

4

4
4

F

F

1

2

6/13

*2

M8*18

M8*40



ASSEMBLYINSTRUCTIONS

5

8pcs

6

5 12pcs

*2

5

C3

C

C2

1

5

5

5

5

5

C

C2

1

C

C2

1

Please screw in ( ❷) to
about 70%

G

G

J

2

Q

C

C2

1
J

P

G

2
2

2

2

K

*1

*1

2

2

2

2

7/13

M8*43

M8*18



ASSEMBLYINSTRUCTIONS

8

Please screw in  ❷  to
about 70%

Loosen the screws,then lock part J on
part A1 and part A2,and lock part J

A1

A2
J

J

C2

C2

C1

C1

8/13



ASSEMBLYINSTRUCTIONS

9

Please screw in  ❷  to
about 70% Loosen the screws,then lock

part Q on part P and part B

9/13



ASSEMBLYINSTRUCTIONS

Loosen the screws,then
lock part F1 on part D4
and part F2 on part
B,respectfully

Please screw in  ❷  to
about 70%

Please screw in  ❷  to
about 70%

F1

F2

10

10/13



ASSEMBLYINSTRUCTIONS

11

4

4

6

6

2

2

2

2

2pcs6

2pcs4

8pcs2

K

11/13

M

M8*18

M8*40

M8*50

E



ASSEMBLYINSTRUCTIONS

O

step1

step2

12

12/13



ASSEMBLYINSTRUCTIONS

lnstallation Complete

13

13/13


